
Take investigations, including:
-  Oximetry
-  ABGs
-  Biochemistry
-  CBC + differential
- CRP*
-   Blood cultures 
- CXR
-   Sputum for C&S

Suggestive of 

severe sepsis

Consider 

transfer to ITU

Yes

No

Do three (3) or more of the following criteria apply:

1. Immunocompromised status or malignant tumour

2. Respiration: SaO2<90%; 

3. Orientation: Decreased level of consciousness

4. Age: ≥ 70 years (men), ≥ 75 years (women)

5. Dehydration

* Review CRP result as soon as available; if <20mg/L reconsider need for antibiotic treatment

Does patient have one or more of: 

· Fever ≥40
o
C 

· Systolic BP: <100 mmHg              

(or drop of ≥40 mmHg)

· Confusion

· Oliguria with raised creatinine

· Lactate > 2 mmol/L

No

Yes

Suspected Hospital Acquired Pneumonia 

(outside intensive care)

Patient has:
Acute illness with cough commencing > 48 
hours after admission AND one or more of:
1. fever
2. dyspnoea/tachypnoea
3.  new focal chest signs
4. new infiltrate on CXR

Review diagnosis

Discuss with Antibiotic 

Team Member, if necessary

No

Yes

Manage as per 

sepsis algorithm

HIGH 
severity

LOW/MODERATE 
severity

Continue to HAP Antibiotic Management algorithm



HIGH SEVERITY

No Yes

MRSA 

risk*

LOW/MODERATE SEVERITY

No
Yes

MRSA    

risk*

Co-amoxiclav
 1.2g 8-hourly IV

-----------------------------

Penicillin allergy**:
 Levofloxacin 

500mg 12-hourly 
oral/IV

+
Metronidazole

500mg 8-hourly IV

Co-amoxiclav
 1.2g 8-hourly IV

+
Teicoplanin

 as per Teicoplanin dosing 
guideline

---------------------------------------

Penicillin allergy**: 

Ciprofloxacin 
400mg 12-hourly IV

+
Teicoplanin

As per Teicoplanin dosing 
guideline

+
Metronidazole

500mg 8-hourly IV

Piperacillin-tazobactam
4.5g 8-hourly IV

+
Teicoplanin

 as per Teicoplanin dosing 
guideline

------------------------------------

Penicillin allergy**:

Teicoplanin
as per Teicoplanin dosing 

guideline
+

Ceftriaxone 
1g daily IV

+
Metronidazole

500mg 8-hourly IV

Piperacillin-tazobactam
4.5g 8-hourly IV

-------------------------------------

Penicillin allergy**:

Ceftriaxone 
2g daily IV

+
Metronidazole

500mg 8-hourly IV

Has patient been in 

hospital for ≥7 days

No

Yes

*MRSA RISK FACTORS:

· Positive MRSA screen /
isolate in current 
admission

and/or

· Past history of MRSA in 
previous 12 months

There is no need to change 
treatment regimens if the 
patient was previously in a 
nursing home.

** Patients with a history of an immediate-type hypersensitivity 

reaction (e.g. urticaria and/or bronchospasm) should not receive 

any beta-lactams (including cephalosporins) or carbapenems. 

Contact an Antibiotic Team member for advice

Teicoplanin dosing: 
 

Patient 
Weight 

Loading dose Maintenance 
dose  

Renal insufficiency  
(CrCl 20-50) 

≥70kg 800mg q12h x 4 doses 800mg q24h 400mg q24h 

<70kg 600mg q12h x 4 doses 600mg q24h 400mg q24h 
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